

DECLARATION OF CONFORMITY

Test Report

No. SZXEC1700505005

Date: 02/06/2017

Page 1 of 2

Shenzhen Meisheng Electronics Industry
Co. Room 417, Mabian Building, District 72,
Xin'an Street, Bao'an District, Shenzhen, China.

Test Sample Description :

Sample No.	SGS Sample ID	Description
SN1	SX1 9-014880.001	Grey Metal

Note:

- (1) 1mg/kg = 1ppm = 0.0001%
- (2) MDL = Method Detection Limit
- (3) ND = Not Detected (< MDL)
- (4) "--" = Unspecified

Amended Directive 2011/65/EU Appendices II of the ROHS Directive (EU) 2015/863

Test method:

- (1) Refer to IEC 62321-5:2013, use the following ICP-OES to determine the pot content
- (2) Refer to IEC 62321-5:2013, and ICP- OES for Lead determination
- (3) Refer to IEG 62321-4:2013, determination of content of Mercury by ICP-OES.
- (4) Refer to IEG 62321-7-1:2015, determination of content of hexavalent chromium by UV visible spectrophotometer colorimetric method

Tested item	level limits	measure unit	MDL	003
Cadnium (Cd)	100	mg/kg	2	ND
Lead (Pb)	1,000	mg/kg	2	ND
Mercury (Hg)	1,000	mg/kg	2	ND
Hexavalent Chromium (Cr(VI))	---	µg/cm ²	0.10	ND

Note:

- (1) The maximum permissible limit values are quoted from the ROHS. Directive (EU) 2015/863 IEC 62321 series is equivalent to the EN 62321 series
http://www.cenelec.eu/dyn/www/f?p=104:30:1742232870351101:::FSP_ORG_ID,FSP_LANG_OLD.125863 7,25
- (2) = a. When the concentration of hexavalent chromium is greater than 0.13 µg/cm², the sample is positive, i.e. contains hexavalent chromium;
b. When the concentration of hexavalent chromium is ND (lower than 10.10 µg/cm²).
c. When the concentration of hexavalent chromium is between 0.10 µg/cm². 0.13 µg/cm², it is not possible to directly determine whether hexavalent chromium is detected, as differences in the surface of the sample between individuals may affect the results. Since the storage conditions and date of manufacture of the samples are not known, the test results for Cr(VI) are only representative of the condition of the sample at the time of testing.



SGS-CSTC Shenzhen Branch Testing Center Chemical Laboratory

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at [litV://www.sgs.com/en/Terms-and-Conditions.aspx](http://www.sgs.com/en/Terms-and-Conditions.aspx) and, for electronic format documents, subject to Terms and Conditions for Electronic Documents [IFiltp://www.sits.com/en/Terms-and-Conditions/Terms-e-Documents.aspx](http://www.sits.com/en/Terms-and-Conditions/Terms-e-Documents.aspx). Attention is drawn to the limitation of liability, indemnification and-jurisdiction-issues defilia-thiiiiith.-ArlyTholder of tIW's document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions. if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested .

Attention To check the authenticity of testing ' inspectibn report & certificate. please contact us at telephone:(86-755) 8307 1443. or email. CN.Doccheck@sgs.com
SGS Bldg N°3, Jianghao Industrial Park N°430, Jiua Road, Batian, Shensen, China t (86 - 755) 25328888 f (86 - 755)83106190 www.sgs.com.cn
Wl Wao MOM P* No.430.112 FM, Wet longwg Distict. Skate. Ctie 518129PR. Wn l • AEi&Efliii.PIA430infankii3MSGSta NM: 518129 t (86-755)25328888 1(86-755)83106190 e sgs.china@sgs.com

DECLARATION OF CONFORMITY

Test Report

No. SZXEC1700505005

Date: 02/06/2017

Page 2 of 2

Shenzhen Meisheng Electronics Industry
Co. Room 417, Mabian Building, District 72,
Xin'an Street, Bao'an District, Shenzhen, China.

The following test samples were provided and confirmed by the applicant : identification alloy

SGS_T Code.	RP17-004142 - SZ
Sample receipt date.	27 May 2017
Testing cycle.	27 May 2017 - 02 June 2017
Test requirements.	Testing according to customer requirements
Test Method.	Please see previous page
Test Results.	Please see previous page
Conclusion.	Test results for cd, lead, mercury, hexavalent chromium, based on the designated part of the submitted sample, in accordance with the EU RoHS Directive 2011/65/EU Amending Directive (EU) 2015/863 of the European Union RoHS Directive 2011/65/EU appendices II.

SGS-CSTC Standards Technical Services Limited Shenzhen Branch
Authorized signature



Tina Fan Fan Ping,
ratifying signatory

Note: This report is the Chinese version of report number SZXEC1 700505004.



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch Testing Center Chemical Laboratory

Unless otherwise agreed In writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at litv://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents [IFiltp://www.sits.com/en/Terms-and-Conditions/Terms-e-Document.aspx](http://www.sits.com/en/Terms-and-Conditions/Terms-e-Document.aspx). Attention is drawn to the limitation of liability, indemnification and-jurisdiction-issues defilia-thiiiiith.-ArlyTholder of tiWs document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions. if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except In full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested .

Attention To check the authenticity of testing ' inspectibn report & certificate. please contact us at telephone:(86-755) 8307 1443. or email. CN.Doccheck@sgs.com

SGS Bldg N°3, Jianghao Industrial Park N°430, Jiua Road, Batian, Shensen, China t (86 - 755) 25328888 f (86 - 755)83106190 www.sgsgroup.com.cn

WI Wao MOM P* No.430.112 FM, Wet longwg Distict. Skate. Ctie 518129PR. Wn I • AEi&Efliii.PIA430infankii3MSGSta NM: 518129 t (86-755)25328888 1(86-755)83106190 e sgs.china@sgs.com